WINCO /INC

A Division of DTE Dyna 7echnology [nc

ILLUSTRATED
PARTS LISTS

PSS8B4W/A
PSS8B2W/A

CUSTOMER CONNECTION BOX

NI Not lllustrated

#10 X 3/8 Self Tapping Screw

REF# PART NUMBER QTY DESCRIPTION
1 REFERENCE 1 AC Power Harness
2 53644-000 1
3 300278-411 1 Terminal Box
4 300321-410 1 Terminal Box Side Cover
5 23917-000 1 Grommet
6 300309-410 1 Terminal Box Divider
7 300308-410 1 Hold Down Bracket
8 16287-000 1 Battery Charger
9 24749-000 1 Duplex Receptacle
10 23917-000 1 Grommet
NI 300310-410 1 Terminal Box Cover

8182-00

60701-149




8 (9 10
12
3
0 5)
13
5 5
12) (0
@9 15
@\ D
« 16
Q @) /
A — \@ — ¥ Wl
&
REF# PART NUMBER QTY DESCRIPTION
1 15637-401 1 Base Channel
2 16344-001 1 Generator Support
3 16341-403 1 Base
4 16288-000 1 Engine, Briggs and Stratton
Model 304447-0322-E1
5 16250-000 3 3/8-16 Hex Flange Nut
6 15636-403 1 Engine Support Channel
7 468-000 2 5/16-18 X 1-1/2 Hex Head Bolt
8 91658-006 2 3/8-16 X 2-1/4 Hex Head Bolt
9 9416-000 2 5/16-18 X 1-3/4 Hex Head Bolt
10 467-000 6 5/16-18 X 3/4 Hex Head Bolt
11 91658-008 1 3/8-16 X 2-3/4 Hex Head Bolt
12 98806-000 6 3/8” 1.D. X 2" O.D. Flat Washer
13 16345-401 1 Generator Support Extension
14 B&S 841194 1 Air Filter
15 B&S 842921 1 Oll Filter
16 16358-402 1 Battery Tray
17 643-000 1 3/8” Pipe Plug
18 21857-001 1 3/8” Pipe Coupling
19 16456-011 1 3/8” X 6” Pipe Nipple
20 16346-003 1 Generator, Mecc Alt Spa
Model AR2-130/2
21 98807-000 3 Shock Mount
NI 16346-312 1 Capacitor, 40mf, 425V
NI B&S 491055s 2 Spark Plugs
NI Not lllustrated

60701-149

8182-00



O wWNBEF

© 00 ~NO

=
o

12
13
14
15

16
17
18
19

PART NUMBER

91644-007
16353-401
91644-006
15670-401

300274-410

16354-400
16361-401
95229-005
16440-400
15681-402

15287-013
15677-402
99788-443
16355-401
16355-402

16360-400
99788-444
15671-405
62912-000

QTY

ENCLOSURE ASSEMBLY

DESCRIPTION

NEFE NP PR P RN PR

PR R RN

NN

1
115FT

Engine Air Intake Screen

Air Inlet Duct

Air Inlet Duct Screen

Front Housing

Engine Compartment Divider Cover

Engine Compartment Divider
Front Panel Cover

Door Latch

Heater Control Cover Plate
Door Stop

Air Seal 16.75”

Roof

Roof Foam

Right Generator Divider
Left Generator Divider

Door

Door Foam

Rear Housing
Weather Stripping

Contains both Air Ducts

8182-00

60701-149




DC CONNECTIONS AND CONTROLS

REF# PART NUMBER QTY DESCRIPTION
1 52131-022 1 Lead Wire, Oil Pressure Switch
2 21698-001 3 # 10 X 3/8 Self Tapping Screw
3 64903-001 1 Engine Ground Wire
4 15757-004 1 Engine Harness
5 71215-002 1 Toggle Switch, SPDT
6 95894-001 1 Toggle Switch, DP
7 15764-005 1 Engine Control Module, 4 Wire
8 15764-007 1* Engine Control Module, 2 Wire
9 15757-005 1 Remote Harness
10 48042-000 1 Ground Lug
11 15757-026 1 Positive Battery Cable @
12 15757-012 1 Negative Battery Cable
13 23917-002 2 Grommet
14 Reference 1 Grommet

*Optional with two wire start kit

60701-149

8182-00


daler
Note
REF # 11 is 15767-026
REF # 12 is 15767-012


) VIEW "A" VIEW "B" <L

MUFFLER & EXHAUST SYSTEM

S 6

%’A SIDE

"
s X =

"B SIDE"

REF# PART NUMBER QTY DESCRIPTION
1 16356-400 1 Heat Shield
2 16381-401 1 Right Heat Shield Support
3 16356-401 1 Muffler Heat Shield
4 16382-401 1 Engine Heat Shield
5 16381-402 1 Left Heat Shield Support
6 21698-001 14 #10 X 3/8 Self Tapping Screw
7 62173-001 2 5/16-1 x 1/2 Self Tapping Screw
8 16351-401 1 Tail Pipe Support
9 93489-014 2 1-1/8” Exhaust Clamp
10 16339-000 1 Exhaust Pipe
11 16401-000 1 Muffler
B&S Part # 807965
NI 15769-002 1 Spark Arrestor

(attach to item 10 with item 6)

8182-00

60701-149



daler
Note
16351-401 IS CHANGED TO A PART NUMBER 16351-001S.


REF#

LP/NG FUEL SYSTEM

o

AN

PART NUMBER

QTY DESCRIPTION

g wWNPEF

~N O

55559-002
16302-000
23048-005
16497-000
81018-008

92382-004
42942-000
16496-000

1 Regulator

1 Grommet

1 Hose (28.07)

1 Fuel Inlet Box Panel

2 Hose Clamp

1 3/8 X 1/2 Brass Hose Fitting
1 Fuel Solenoid

1 Fuel Solenoid Mounting Plate

CIRCUIT BREA

REF #

N -

(G2 NN

KER INSTALLATION

| e B |

.
/\ﬁ

ff[[[

56%

PART NUMBER
64045-010
57030-002

300278-7

62486-000
15757-008

15757-009

QTY DESCRIPTION

2 Mounting Strap

1 Circuit Breaker, 30 A, 240V
1 Circuit Breaker Box

2 Grommet

1 AC Power Harness

(to cust. conn. Box)
1 AC Power Harness (to generator)

60701-149

8182-00



A3NvVd

SQV31 ¥3MOd
HOLIMS ¥3JSNVAL

SQV37 T0¥LNOD
HOLIMS ¥3JSNVHL

..
-= —_———TY g
e T4 H

1
1
1
H ! - [P J
HH IVNOLLHO
i ¥ALV3IH 0 3NION3
1 ™
1y ! 1
1NOLND 3UNLYYIGAIL HLM XOS TONLNOD TYNOLLHO R F1h IYNOLLJO
T T L2) ¥INNVM A¥ALLYS HOLMS
S, _J r I3A31 10
| —— 1 013NOVA .
Loo---- 2 3NION3 T
1!
J1
HOLOVAYD NOLYIOX3 YOLON H3LHVIS m. 1“ .
QION310S ' “m“
Fmmmmmmmmmm e 12313S 13N [
o A 1ot
\%Ww\ ! |m,
- 4 -
i
[y
gz M E - Lpeoavk
2daS3 o o—10 1v0d
3 03& low : A¥3LLYE HOLDINNOD
oo ¥OLVY3N3D —
QOND \
o |\ %
\ = 4
N - {u=> .HTII_
N =D = HHIH
— WA _v Y3LILLIIFY ONIDHVHD
I T}
a o e QION310S a3y
2303 i
Y3XVIYE LINJNID "dAV Sl )
= 3SN3 "dAV /€
¥AULIN
13NVd ,S1V, OL SQV31 J0ULNOD 310N3Y 804 ¥OLIINNOD HOLMS J(I!OZ\A_O._.WI/ IAL ONINNNY
&_ mlu p HOLMS
MNVYD Za— 8 - F LUVIS/NNY VANV
NNY frh _ =
[ g8
+ A¥3LLVE —{S}
~ AY¥ALLYE {1}

LHOIN YOLVIIONI 440 ILON3Y

SQV3 T0HLNOD 3NION3 ¥04 HOLO3INNOD

ANVHOVIA ONIJIM WALSAS VIMYPd8SSd

60701-149

8182-00



PSS8B2W/A SYSTEM WIRING DIAGRAM

RECEPTACLE FOR A.C. VOLTAGE

®

INCO ING

A Division of DTE® Dyna Technology fnc

— 15 AMP CIRCUIT BREAKER

FROM GENERATOR TO SUPPLY L FAILURE
STOP CRANK SIGNAL oS INDICATOR
LAMP
° = RUN/OFF /AUTO SWITCH

3/4 AMP. FUSE

- RUNNING
% : o - {T}— BAT NEG .
A9 Q.0 ..\r.HmS
F \{ z228
75— start EESY
22 LUG FOR A.C. VOLTAGE TO
" MODULE CONNECTOR ENGINE CONTROLLER FOR
— FUEL SOLENOID STOP CRANK SIGNAL
VALVE @ 13 ! Gz
D -
E 7]
- himlu C=rr= 63 &g
- mlnﬂ.nlu C=R}+o NS
S noee
\ —aF = é s
(e Yo M
il Z_ GENERATOR .
CONNECTOR €5
¥95 &
sateRYEFE— " HOT 2g6p¢
FLOAT o—oc S
CHARGRE—F P~ N mmmowm
~2 SHegES
d
L
P = mY«\
FUEL SELECT = Iy -
9 SOLENOID P
13
. STARTER MOTOR EXCITATION caPaciTon P
] 1
L' eNGNE & S = i
) MAGNETO Lo ) IR
OIL LEVEL 4 N 31
SWITCH BATTERY WARMER /7, [ 2
OPTIONAL i P OPTIONAL CONTROL BOX WITH TEMPERATURE CUTOUT
oy ¥
ENGINE OIL HEATER it T
OPTIONAL ' pmzmr Gl
[o=m=eme=s HEE m Y ey Tiviei v Sl S m mm
1 - - Tt _f=2
I e -y B B
1 )
] t

8182-00

225 South Cordova Avenue
Le Center MN 56057

507-357-6831

60701-149



